
The business of sustainability 

Environmental and Social Impact 
Assessment of 225 MW Dual Fuel 
(Gas and HSD based) Combined 
Cycle Power Plant (Bhola-II): 
Burhanuddin, Bhola District, 
Bangladesh 

Annexures to the Final Report 

January 2018

www.erm.com 

Nutan Bidyut (Bangladesh) Limited 
[a subsidiary of Shapoorji Pallonji 

Infrastructure Capital Company Pvt. Ltd.] 

























 
 
 

     

THERMAL POWER PLANTS 
page 1 of 8  

Rapid Environmental Assessment (REA) Checklist      
 

Instructions: 
 
(i)  The project team completes this checklist to support the environmental classification of a project. It is 

to be attached to the environmental categorization form and submitted to the Environment and 
[...]
[   ] Unknown    []   No       [  ]   Yes    

 

 



 
Indigenous Peoples Categorization Form  

 

Indigenous Peoples Impact Screening Checklist 

 

 
KEY CONCERNS 

(Please provide elaborations 
on the Remarks column) 

YES NO 
NOT 

KNOWN 
Remarks 

A. Indigenous Peoples Identification     

1. Are there socio-cultural groups present in or use 
the project area who may be considered as "tribes" 
(hill tribes, schedules tribes, tribal peoples), 
"minorities" (ethnic or national minorities), or 
"indigenous communities" in the project area? 

   Project site falls in Kutba 
Union of Burhanuddin 
Upazilla in Bhola 
District of Bangladesh. 
As per the Census of 
Bangladesh 2011, there 
is no population of 
tribes, ethnic minorities 
or indigenous 
communities. Whereas 
in Burhanuddin 
Upazilla, there are only 
two households with 
total population of 8 
persons.  

2.  Are there national or local laws or policies as 
well as anthropological researches/studies that 
consider these groups present in or using the 
project area as belonging to "ethnic minorities", 
scheduled tribes, tribal peoples, national minorities, 
or cultural communities? 

   Not applicable 

3. Do such groups self-identify as being part of a 
distinct social and cultural group?  

   Not applicable 

4. Do such groups maintain collective attachments 
to distinct habitats or ancestral territories and/or to 
the natural resources in these habitats and 
territories? 

   Not applicable 

5. Do such groups maintain cultural, economic, 
social, and political institutions distinct from the 
dominant society and culture? 

   Not applicable 

6. Do such groups speak a distinct language or 
dialect? 

   Not applicable 

7. Has such groups been historically, socially and 
economically marginalized, disempowered, 
excluded, and/or discriminated against? 

   Not applicable 



 
Indigenous Peoples Categorization Form  

 

 
KEY CONCERNS 

(Please provide elaborations 
on the Remarks column) 

YES NO 
NOT 

KNOWN 
Remarks 

8.  Are such groups represented as "Indigenous 
Peoples" or as "ethnic minorities" or "scheduled 
tribes" or "tribal populations" in any formal 
decision-making bodies at the national or local 
levels? 

   Not applicable 

B.  Identification of Potential Impacts 
      

    

9.  Will the project directly or indirectly benefit or 
target Indigenous Peoples?  

   Not applicable 

10.  Will the project directly or indirectly affect 
Indigenous Peoples' traditional socio-cultural and 
belief practices? (e.g. child-rearing, health, 
education, arts, and governance) 

   Not applicable 

11.  Will the project affect the livelihood systems of 
Indigenous Peoples? (e.g., food production system, 
natural resource management, crafts and trade, 
employment status) 

   Not applicable 

12.  Will the project be in an area (land or territory) 
occupied, owned, or used by Indigenous Peoples, 
and/or claimed as ancestral domain?  

   Not applicable 

C. Identification of Special Requirements 

Will the project activities include: 

    

13. Commercial development of the cultural 
resources and knowledge of Indigenous Peoples? 

   Not applicable 

14. Physical displacement from traditional or 
customary lands? 

   Not applicable 

15.  Commercial development of natural resources 
(such as minerals, hydrocarbons, forests, water, 
hunting or fishing grounds) within customary 
lands under use that would impact the livelihoods 
or the cultural, ceremonial, spiritual uses that 
define the identity and community of Indigenous 
Peoples?  

   Not applicable 

16.  Establishing legal recognition of rights to lands 
and  territories that are traditionally owned or 
customarily used, occupied or claimed by 
indigenous peoples ? 

   Not applicable 



 
Indigenous Peoples Categorization Form  

 

 
KEY CONCERNS 

(Please provide elaborations 
on the Remarks column) 

YES NO 
NOT 

KNOWN 
Remarks 

17.  Acquisition of lands that are traditionally 
owned or customarily used, occupied or claimed by 
indigenous peoples? 

   Not applicable 

 
D. Anticipated project impacts on Indigenous Peoples  - Not Applicable 

 

Project component/ 
activity/ output 

Anticipated positive effect Anticipated negative effect 

1. 

 

  

2. 

 

  

3. 

 

  

4. 

 

  

5. 

 

  

 

Note:  The project team may attach additional information on the project, as necessary. 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets   12 

 

PROJECT: 
225 MW BHOLA COMBINED CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH. 

OWNER: 
 

NUTAN BIDYUT (BANGLADESH) LIMITED 

ENGINEERING CONSULTANT 
(EC): 
 

TATA CONSULTING ENGINEERS LIMITED 

CONTRACTOR:  
 

 

DOCUMENT TITLE:   
DESIGN BASIS REPORT FOR WATER PRETREATMENT  
SYSTEM 

SP DOCUMENT NUMBER: SP-BCCP-00-C-E-M-118-GR-0001 

EC DOCUMENT NUMBER:  

REVISION STATUS                                                                                                                                      

 
SIGN            

INITI
ALS 

           

R0 
SIGN           

22-09-2016 INITI
ALS 

MS MSN JNR        

P1 
SIGN           

15-09-2016 INITI
ALS 

MS MSN JNR        

P0 
SIGN           

18-08-2016 INITI
ALS 

MS MSN JNR        

REV 
 DSN CHD APP 

CV EL IC ME QA AP
PR
OV
ED 

DETAILS OF 
REVISION 

DATE 
CLEARED 

 TCE SP  

(This document is a property of SP. This is not transferable and shall not be used for any purpose 

other than for which it is intended) 

 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets  2 OF 12 

 

 
 
 
 

TABLE OF CONTENTS 
 

CLAUSE NO. DESCRIPTION SHEET NO. 

1.0 INTRODUCTION 3 

2.0 FUNCTION 3 

3.0 SYSTEM DESCRIPTION 3 

4.0 SYSTEM COMPONENTS 5 

5.0 SYSTEM BOUNDARY 8 

6.0 DESIGN CRITERIA AND PERFORMANCE REQUIREMENT 9 

7.0 ELECTRICAL SYSTEM DESCRIPTION 12 

8.0 INSTRUMENTATION AND CONTROL 12 

9.0 REFERENCE DOCUMENTS 12 

 
 
ATTACHMENTS 

DRAWINGS/DOCS.     DESCRIPTION 
 
ANNEXUREͲI     : Water Balance Diagram 

 

 

 

 

 

 

 

 

 

 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets  3 OF 12 

 

1.0 INTRODUCTION 
 
Nutan Bidyut (Bangladesh) Ltd intends to build a 225MW capacity combined cycle 
power plant in BHOLA II adjacent to the existing BHOLA I combined cycle plant of 
225MW. BHOLA II, which is awarded to SPINFRA by the Bangladesh Government will 
be located adjacent to BHOLA I project.  
 
This  document  provides  the design criteria/ basis for  raw water pretreatment  system 
for 225 MW CCPP BholaͲII  Bangladesh. A brief  description  and salient feature of the  

various  sub system are defined here for the basis of design.  
 

2.0 FUNCTION 
The function of raw water pretreatment system is to treat  raw water from canal through 
pontoon system and supply the clarified water to clarified water storage tank for further 
distribution  to various plant consumptive points  like service water, cooling tower make-
up, portable water treatment plant, De mineralized plant, fire protection service etc.  
 

3.0 SYSTEM DESCRIPTION 
3.1 Pretreatment water system 
 

Raw water from Dehular Khal Canal will be transferred to pretreatment plant by 
(3x50%) Intake pontoon water pump. 
 
Flow control station at the upstream of Cascade aerator  will be provided to control the 
inlet flow to the PT Plant. Flow control station will consist of one (1) no motorized 
butterfly valve (inching type ) valve with isolation and by-pass arrangement. 
 
From the flow control station raw water will pass through one (1) no cascade aerator to 
remove dissolved iron and manganese from raw water  and then to one(1) no stilling 
chamber where the turbulence of raw water will be broken. Chlorination of raw water 
will also be done in the stilling chamber. Both will be suitably designed to handle 100% 
of total raw water requirements. 
 
Water will flow to Parshall flume for flow measurements then flow to flash mixture. From 
flash mixture water will flow to clarifiers (2x50%) and each clarifier shall be designed for 
a total clarified water flow of 225 m3/hr (rated capacity (186 m3/hr) with 20% margin). 
The clarified water from each clarifier will flow through each indivisual channels  and 
then combined to common channel  which will finally discharge to clarified water 
storage tank (twin compartment) for further use. The clarified water storage tank will 
have an effective storage capacity of twelve (12) hours (8 hrs for plant operation & 4 
hrs for fire water dead storage as per NFPA guideline).  of clarified water requirement 
as per finalized water balance diagram.  
 
The sludge from the clarifier collected by gravity into a sludge sump. One number 
telescopic type continuous bleed and intermittent bleed through valve on sludge line 
from clarifier to sludge sump shall be provided. 
 
The sludge generated from all the Clarifiers as addressed above will be collected in a   
Sludge Sump. The sludge pit will have 2x100% air blowers  for effective agitation in the 
sludge pit. Sludge will be pumped from Sludge Sump by means of  2X100% Sludge 
transfer Pumps to one (1) no. Thickener. The thickened sludge will be stored in 
Thickened Sludge Sump and from there the thickened sludge will be fed to one (1) no. 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets  4 OF 12 

 

Centrifuge located in Raw Water Pretreatment Plant. The Thickener overflow and the 
centrate will be recycled back to the inlet channel of Stilling Chamber. The wet cake 
generated from Centrifuge will be disposed by the Owner through Trucks directly from 
Cetrifuge bottom.  
 
Alum will be dosed as a coagulant to the raw water treatment system. Also , In addition 
lime dosing will also be done to reduce temporary hardness. 
 
To optimize the consumption of alum and to increase the TSS removal efficiency 
Polyelectrolyte dosing will also be done in the PT Plant. All chemical will  be dosed in 
flash  mixture. 
 
Water  required  for  chemical  solution  preparation shall be provided from over head 
tank located at roof of chemical house.  

 
All chemicals required for  the entire  plant  will  be stored  in the ground floor of a two-
storied Chemical House. Chemical house will be there for accommodating both dosing 
and chemical storage of 15 days storage capacity on continuous and full load basis.  
Chemicals will be directly unloaded from the trucks and thereafter be stacked in the 
respective storage space at ground floor by means of electrically operated hoist. 
However, preparation of chemical solution of Alum, Lime and Polyelectrolyte for 
injection to raw water shall be carried out in the first floor of the Chemical House. 
Chemicals will be lifted from ground floor to first floor by means of electrically operated 
monorail hoists . 
 
A chemical house is located near the clarifier with  Alum, Lime, polyelectrolyte dosing 
systems and Raw Water Chlorination plant. The solution preparation tanks, are on the 
first floor and space for storage of chemicals are on the ground floor. power supply 
requirement for PT plant shall be fed and controlled through WTP MCC located in DM 
plant control building. 
 
The clarified water shall be stored in the clarified water storage tank for various uses in 
the Power Plant.  
 
All the Pre-Treatment equipments shall be capable of running on 20% overloading. 

 
In the  clarified water pump house, following pumps will be installed to facilitate various 
plant clarified water requirements. In addition to that, fire pumps as per NFPA 
guidelines will also be installed in the same pump house. 
 
i)  2x 100 % Capacity CT make-up pumps 
ii) 3x 100% capacity  Clarified water  pumps 
iii) Fire water pumps (Please refer DBR for Fire Protection and Detection System 
including any Inert gas systems SP-BCCP-00-C-E-M-130-GR-0001) 
 
The service water requirement (Plant wash and HVAC etc) will be supplied by clarified 
water pumps. 3 x100% clarified water pumps ( 1 no. working for DM plant requirements 
and 1 no. working for Service water requirement and 1 no. common standby for both 
the system) shall be provided.  
 
A minimum of 500 mm free board will be provided for sumps & RCC channels and 300 
mm for atmospheric tanks. 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets  5 OF 12 

 

 
4.0 SYSTEM COMPONENTS 
 
4.1 Pretreatment System 
 

The major components of the Pre-Treatment system are as follows 

a. Cascade Aerator 
 
Number of Unit  One (1) 
Design Flow, cu.m/hr Suitable capacity to handle flow 

requirement to produce  clarified water at 
the rate of 450 m3/hr (rated capacity with 
20% margin)  

Design surface flow rate cu.m/sqm/hr 20 
MOC RCC 

 
b. Stilling Chamber 
 
Number of Unit  One (1) 
Design Flow, cu.m/hr Suitable capacity to handle flow 

requirement to produce  clarified water at 
the rate of 450 m3/hr  

Design residence time, Sec 60 
MOC RCC 

 
c. Parshell flume 
 
Number of Unit  One(1) 
Design Flow,  each cu.m/hr Suitable capacity to handle flow 

requirement to produce  clarified water at 
the rate of 450 m3/hr  

MOC RCC  
 

d. Flash Mixture 
 
Number of Unit  One(1) 
Design Flow, cu.m/hr Suitable capacity to handle flow 

requirement to produce  clarified water at 
the rate of 450 m3/hr  

Design residence time, Sec 60 
MOC RCC 
Agitator Turbine type  A-C electric motor operated 

through  reduction gear, MOC: SS316 
  

 
e. Clarifier 
 
Number of Unit  Two (2x50%) 
Type  Clarifier 
Rated Flow, cu.m/hr 186 
Maximum design flow cu.m/hr 225 ( rated flow with 20% margin) 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 
Title 

DESIGN BASIS REPORT FOR 
WATER PRETREATMENT 
SYSTEM 

Document Number SP-BCCP-00-C-E-M-116-GR-0001 Revision R0 Sheets  6 OF 12 

 

Design surface flow rate cu.m/sqm/hr 1.5 
Minimum residence time in clarification 
zone, min 

150 

Minimum residence time in flocculation 
zone, min 

30 

MOC of Rake Mechanism  MS epoxy complete with rubber squeezer 
MOC of clarifier RCC 

 
f. Sludge sump 
 
Number of Unit  One (1) (Twin compartment) 
Effective capacity, cu.m One (1) hour retention based on 3% of 

inlet raw water flow as clarifier underflow 
sludge. 

MOC RCC (Epoxy painted internally) 
 

g. Sludge Disposal Pumps 
 
Number of Unit  Two (1W+ 1S) 
Type  Vertical sump pumps ,Non Clog type 
MOC Casing:CI, IS 210, Gr FG 260 

Impeller : SSCF8M 
Shaft: SS304 

 
h. Air Blower for Sludge sump 
 
Number of Unit  Two (1W+ 1S) 

Type  Centrifugal /Twin Lobe Type 
Operation Intermittent 
Capacity & Head As required 
MOC of casing and lobe CI as per IS 210 FG 260 

 
i. Alum Solution preparation cum dosing tank 
 
Number of Unit  Two(2) 
Fluid to handle 10% of Alum solution 
Capacity Eight hours operation of two(2) clarifier set 

at 20% overloading + water loss through 
sludge from one clarifiers (Dosing rate of 
Alum is 20ppm or DDE) 

MOC RCC with internal acid proof tiles 
 

j. Alum Dosing Pumps 
 
Number of Unit  2 (1W+ 1S) 
Type  Positive displacement type, Diaphram 

operated metering pump with stroke 
adjustment 

MOC  All wetted parts: SS-316 Diaphragm: 
PTFE 
 



 

Project 
225 MW BHOLA COMBINED 
CYCLED POWER PROJECT 
AT BHOLA, BANGLADESH 

Document 